AVSPARE.COM
parts catalog

369-3733 MOUNTING GP-TRANSMISSION S/N LFN1-UP PART OF 376-9337 POWER TRAIN AR 740C ARTICULATED TRUCK




POWER TRAIN

TRANSMISSION GP
 
#SEBP68080410
 

369-3733: MOUNTING GP-TRANSMISSION

369-3733 MOUNTING GP-TRANSMISSION
S/N LFN1-UP
PART OF 376-9337 POWER TRAIN AR
i05975924 SEBP6808
  For full view, you need register

Parts for your 740C ARTICULATED TRUCK:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 451-5912 [22] SPACER (12X21.5X7-MM THK)  
2. 5P-7972 [24] BOLT-12 POINT HEAD (7/16-14X1.75-IN)  
3. 8T-5360 [2] WASHER (12X22.5X2.5-MM THK)  
4. 9H-0846 [1] SEAL-O-RING  
 
#SEBP68080411
 

353-3828: PAN GP-TRANSMISSION OIL

353-3828 PAN GP-TRANSMISSION OIL
S/N TJ91-UP; M4Y1-2827
PART OF 353-4920, 490-8822, 518-9384 TRANSMISSION AR
i05975745 SEBP6808
  For full view, you need register

Parts for your 740C ARTICULATED TRUCK:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 430-3318 [1] DRAIN GP-ECOLOGY (ECOLOGY)  
  2T-2894 [1] SEAL-O-RING  
  3E-4298 [1] SEAL-O-RING  
  3E-6761 [1] SEAL-O-RING  
  7M-8485 [1] SEAL-O-RING  
  423-5525 [1] CAP  
2. 387-3037 [1] PAN AS-OIL  
  3H-2617 [2] PIN-SPRING  
3. 359-2813 [1] GASKET  
4. 164-4180 [1] PLUG AS  
  7M-8485 [1] SEAL-O-RING  
  9S-4181 [1] PLUG (1-5/16-12-THD)  
5. 8T-4224 [20] WASHER-HARD (8.8X16X2-MM THK)  
6. 8T-7547 M [20] BOLT (M8X1.25X30-MM)  
7. 459-0846 [1] PLUG AS  
  7M-8485 [1] SEAL-O-RING  
  459-0558 [1] PLUG  
  M   METRIC PART
 
#SEBP68080412
 

360-1420: PLANETARY GP-TRANSFER GEAR

360-1420 PLANETARY GP-TRANSFER GEAR
S/N LFN1-UP
OUTPUT
PART OF 360-1429 PLANETARY GP-TRANSFER GEAR
i06011950 SEBP6808
  For full view, you need register

Parts for your 740C ARTICULATED TRUCK:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 8E-8298 [10] DISC-THRUST  
2. 353-4922 [10] BUTTON-THRUST  
3. 360-1416 [5] SHAFT AS-PLANETARY  
    (EACH INCLUDES)
  2A-3746 [1] PLUG-CUP  
4. 360-1455 [1] SPACER  
5. 360-1465 [5] GEAR-PLANETARY (15-TEETH)  
6. 360-1467 [1] GEAR-RING  
7. 360-1497 [1] GEAR-TRANSFER  
8. 360-1506 [1] SPACER  
9. 360-1511 [1] CARRIER-PLANETARY  
10. 110-8368 [1] BEARING-CUP  
11. 360-1433 [1] CUP  
12. 3S-2708 [5] PIN-SPRING  
13. 5P-3930 [10] BEARING AS-ROLLER  
14. 5P-9453 [1] RING-RETAINING  
15. 6K-1984 [1] DOWEL  
 
#SEBP68080413
 

360-1429: PLANETARY GP-TRANSFER GEAR

360-1429 PLANETARY GP-TRANSFER GEAR
S/N LFN1-UP
PART OF 360-1500 GEAR GP-OUTPUT TRANSFER
i05976746 SEBP6808
  For full view, you need register

Parts for your 740C ARTICULATED TRUCK:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 6F-0155 [1] RING-METAL SEAL  
2. 6Y-6370 [1] RING-SEAL  
3. 7G-8427 [1] RING-SEAL  
4. 360-1420 Y [1] PLANETARY GP-TRANSFER GEAR  
5. 360-1431 [1] GEAR AS-SUN  
  8S-0527 [4] PLUG-CUP  
6. 360-1449 [4] DISC-FRICTION  
7. 360-1453 B [1] SHIM PACK  
8. 360-1482 [1] GEAR  
9. 360-1503 [1] PLATE-RETAINER  
10. 360-1509 [5] DISC  
11. 360-1510 [1] PISTON  
12. 360-1513 [1] SPACER  
13. 360-1514 [2] WASHER-THRUST  
14. 422-8410 [1] SHAFT AS  
  360-1478 [1] SLEEVE  
15. 463-5558 [1] HOUSING AS-CLUTCH  
  289-4704 [1] PLUG  
  3H-2617 [2] PIN-SPRING  
16. 110-8366 [1] CONE-BEARING  
17. 360-1432 [1] CONE-BEARING  
18. 360-1438 [1] RACE-ROLLER BEARING  
19. 360-1443 [1] BEARING-SPECIAL  
20. 4M-8910 [1] RING-RETAINING  
21. 6T-0840 [1] RING-SEAL (INTERNAL)  
22. 6V-7673 M [14] BOLT (M12X1.75X50-MM)  
23. 7T-9342 [1] CONE-BEARING  
24. 7T-9343 [1] CUP-BEARING  
25. 7Y-5216 M [1] BOLT-SOCKET HEAD (M20X2.5X80-MM)  
26. 8D-9738 [1] SEAL-RING  
27. 8T-4223 [14] WASHER-HARD (13.5X25.5X3-MM THK)  
  B   USE AS REQUIRED
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP68080414
 

461-9376: PLANETARY GP-TRANSMISSION

461-9376 PLANETARY GP-TRANSMISSION
S/N M4Y1-2827
PART OF 353-4920 TRANSMISSION AR
i05975756 SEBP6808
  For full view, you need register

Parts for your 740C ARTICULATED TRUCK:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 459-1195 [1] BEARING-THRUST  
2. 8T-5093 M [2] BOLT-LOCKING (M8X1.25X25-MM)  
3. 1T-1597 [5] RING-SEAL  
4. 1T-1599 [2] RING-SEAL  
5. 4T-0528 [6] SPRING  
6. 6F-0155 [2] RING-METAL SEAL  
7. 6T-0248 [2] RING-SEAL  
8. 8E-8297 [16] DISC-THRUST  
9. 8E-8300 [8] DISC-THRUST  
10. 9M-2008 [1] RING-METAL SEAL  
11. 9U-9484 [1] RING-SEAL  
12. 269-6932 [1] BEARING-THRUST  
13. 271-3426 [21] SPRING-RETURN  
14. 285-9200 [8] DISC-THRUST  
15. 353-3637 [1] CYLINDER  
16. 353-3638 [1] GEAR-RING (83-TEETH)  
17. 510-4903 [1] PISTON-CLUTCH  
18. 353-3940 [1] HUB  
19. 353-3942 [1] SPRING-DISC  
20. 353-3943 [1] PISTON  
21. 473-6726 [1] HOUSING-CLUTCH  
22. 353-3952 [6] DISC-FRICTION  
23. 353-3954 [3] PLATE-CLUTCH  
24. 353-3956 [7] PLATE-CLUTCH  
25. 353-4873 [4] GEAR-PLANETARY (23-TEETH)  
26. 353-4884 [4] GEAR-PLANETARY (24-TEETH)  
27. 353-4888 [6] PLATE-CLUTCH  
28. 353-4890 [1] CARRIER-PLANETARY  
29. 353-4891 [4] GEAR-PLANETARY (30-TEETH)(30-TEETH)  
30. 353-4892 [1] GEAR-RING (85-TEETH)  
31. 353-4904 [1] HUB-CLUTCH  
32. 511-0210 [1] PLATE  
33. 353-4907 [1] HUB-CLUTCH  
34. 353-4916 [1] PLATE-CLUTCH  
35. 353-4917 [1] PLATE-CLUTCH  
36. 481-6427 [1] PLATE  
37. 353-4922 [56] BUTTON-THRUST  
38. 454-8473 [2] RING-RETAINING  
39. 353-4930 [1] RING-RETAINING  
40. 353-4931 [1] RING-RETAINING  
41. 353-4932 [1] RING-RETAINING  
42. 353-4934 [1] RING-RETAINING  
43. 353-4935 [1] RING-RETAINING  
44. 353-4936 [1] RING-RETAINING  
45. 353-4937 [2] RING-SEAL  
46. 353-4938 [1] GASKET  
47. 353-4939 [2] RING-SEAL  
48. 353-4942 [2] PISTON  
49. 467-0186 [1] HOUSING AS  
49A. 353-4912 [1] BUSHING  
49B. 353-4913 [1] BUSHING  
50. 353-4951 [1] HUB  
51. 353-4954 [1] WASHER-THRUST  
52. 353-4955 [5] PIN  
53. 353-4959 [1] HUB AS  
  4I-5668 [1] PLUG-ORIFICE  
54. 353-4963 [1] ROTOR-SENSOR  
55. 353-4966 [5] DISC-FRICTION  
56. 353-4968 [1] PLATE-CLUTCH  
57. 360-7401 [7] DISC-FRICTION  
58. 360-7403 [1] SPACER (120.5X131X16.5-MM THK)  
59. 360-7413 [1] CARRIER AS  
  289-4704 [8] PLUG  
60. 360-7414 [6] PIN-DOWEL  
61. 367-9370 [4] SPRING  
62. 367-9371 [1] PLATE AS  
  3H-2617 [1] PIN-SPRING  
63. 367-9372 [1] CARRIER AS  
63A. 353-4914 [1] BUSHING  
64. 367-9373 [1] CARRIER AS  
64A. 353-4915 [1] BUSHING  
65. 367-9374 [1] GEAR AS-SUN  
65A. [1] BUSHING  
66. 367-9376 [2] PLATE  
67. 367-9384 [1] SEAL-O-RING  
68. 367-9385 [1] SEAL-O-RING  
69. 382-7511 [1] HUB  
70. 382-7512 [2] PIN  
71. 382-7513 [1] HOUSING AS  
71A. 353-4911 [1] BUSHING  
72. 382-7515 [3] PLATE-CLUTCH  
73. 382-7516 [1] PLATE  
74. 382-7517 [4] PLATE-CLUTCH  
75. 382-7518 [1] PLATE  
76. 382-7523 [1] PISTON AS  
77. 382-7526 [1] GEAR-RING (75-TEETH)  
78. 385-3940 [3] DISC-FRICTION  
79. 385-3942 [3] DISC-FRICTION  
80. 511-8793 [2] PISTON-CLUTCH  
81. 473-6729 [1] HOUSING-CLUTCH  
82. 387-2964 [4] GEAR-PLANETARY (18-TEETH)  
83. 387-2965 [1] GEAR AS  
84. 387-2966 [1] PISTON  
85. 387-2993 [4] SHAFT  
86. 387-3008 [4] SHAFT AS  
87. 387-3009 [4] SHAFT AS  
88. 387-3010 [4] SHAFT AS  
    (EACH SHAFT AS INCLUDES)
  2A-3746 [1] PLUG-CUP  
89. 387-3018 [1] HOUSING-CLUTCH  
90. 387-3034 [1] PISTON  
91. 471-9315 [1] SHAFT  
92. 387-3048 [1] GEAR AS  
93. 425-5636 [1] GASKET  
94. 461-6155 [1] SHAFT AS-CENTER  
  4B-9784 [2] BALL  
95. 461-6161 [1] GEAR-SUN (23-TEETH)  
96. 004-1964 [1] SEAL-O-RING  
97. 111-4627 M [48] SCREW-MACHINE (M6X1X30-MM)  
98. 122-7748 [5] SPRING  
99. 150-3296 [1] RING-SEAL  
100. 165-0507 [1] RING-SEAL  
101. 1P-9216 [2] RING-SEAL  
102. 1S-6515 [1] RING-SEAL  
103. 1T-0234 [1] RING-METAL SEAL  
104. 238-4743 [6] WASHER (10.5X21X1.25-MM THK)  
105. 257-8652 [8] PIN-SPRING  
106. 2F-5721 [1] BALL BEARING  
107. 2S-0669 [4] BEARING  
108. 311-6130 [1] SEAL-O-RING  
109. 365-5640 [2] BEARING-CUP  
110. 365-5641 [2] CONE-BEARING  
111. 382-7527 [2] RING-RETAINING  
112. 3P-3743 [1] RING-RETAINING  
113. 3S-2708 [8] PIN-SPRING  
114. 3T-2508 [1] RING-SEAL  
115. 3W-1852 [2] RING-RETAINING  
116. 5M-0578 [8] BEARING AS-ROLLER  
117. 5M-2055 [16] BEARING-CAGED  
118. 5P-5423 [1] BEARING-ROLLER  
119. 6J-2244 [2] SEAL-O-RING  
120. 6P-8309 [1] RING-RETAINING  
121. 6S-1753 [1] RING-RETAINING  
122. 6T-0838 [1] RING-SEAL  
123. 6V-4249 M [6] BOLT (M10X1.5X50-MM)  
124. 6V-5217 M [8] BOLT (M8X1.25X20-MM)  
125. 6V-5839 [26] WASHER (11X21X2.5-MM THK)  
126. 6V-8001 [1] SEAL-O-RING  
127. 6V-8337 M [11] BOLT-SOCKET HEAD (M8X1.25X35-MM)  
128. 6Y-2983 [2] RING-SEAL  
129. 7T-5987 [1] RING-SEAL  
130. 7X-2439 [1] RING-RETAINING  
131. 466-6259 [1] RING-RETAINING  
132. 8P-8744 [1] RING-SEAL EXTENSION  
133. 101-7400 M [12] BOLT-SOCKET HEAD (M10X1.5X110-MM)  
134. 8T-0644 M [26] BOLT (M10X1.5X90-MM)  
135. 8T-3293 [1] RING-RETAINING  
136. 9G-8718 [1] RING-SEAL  
137. 9G-8976 [1] RING-SEAL  
138. 9M-1974 [10] WASHER-HARD (8.8X16X2-MM THK)  
139. 9N-1653 [16] SPRING  
140. 9X-2027 [12] WASHER (11X18X2-MM THK)  
141. 9X-2609 M [2] SETSCREW-SOCKET (M8X1.25X8-MM)  
  M   METRIC PART
 
#SEBP68080415
 

461-9376: PLANETARY GP-TRANSMISSION

461-9376 PLANETARY GP-TRANSMISSION
S/N TJ91-UP; M4Y1-2827
PART OF 353-4920, 518-9384 TRANSMISSION AR
i06798346 SEBP6808
  For full view, you need register

Parts for your 740C ARTICULATED TRUCK:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 459-1195 [1] BEARING-THRUST  
2. 8T-5093 M [2] BOLT-LOCKING (M8X1.25X25-MM)  
3. 1T-1597 [5] RING-SEAL  
4. 1T-1599 [2] RING-SEAL  
5. 4T-0528 [6] SPRING  
6. 6F-0155 [2] RING-METAL SEAL  
7. 6T-0248 [2] RING-SEAL  
8. 8E-8297 [16] DISC-THRUST  
9. 8E-8300 [8] DISC-THRUST  
10. 9M-2008 [1] RING-METAL SEAL  
11. 9U-9484 [1] RING-SEAL  
12. 269-6932 [1] BEARING-THRUST  
13. 271-3426 [21] SPRING-RETURN  
14. 285-9200 [8] DISC-THRUST  
15. 353-3637 [1] CYLINDER  
16. 353-3638 [1] GEAR-RING (83-TEETH)(83-TEETH)  
17. 510-4903 [1] PISTON-CLUTCH  
18. 353-3940 [1] HUB  
19. 353-3942 [1] SPRING-DISC  
20. 524-7955 [1] PISTON-CLUTCH  
21. 524-7954 [1] HOUSING-CLUTCH  
22. 353-3952 [6] DISC-FRICTION  
23. 353-3954 [3] PLATE-CLUTCH  
24. 353-3956 [7] PLATE-CLUTCH  
25. 353-4873 [4] GEAR-PLANETARY (23-TEETH)  
26. 353-4884 [4] GEAR-PLANETARY (24-TEETH)  
27. 353-4888 [6] PLATE-CLUTCH  
28. 353-4890 [1] CARRIER-PLANETARY  
29. 353-4891 [4] GEAR-PLANETARY (30-TEETH)(30-TEETH)  
30. 353-4892 [1] GEAR-RING (85-TEETH)(85-TEETH)  
31. 353-4904 [1] HUB-CLUTCH  
32. 511-0210 [1] PLATE  
33. 353-4907 [1] HUB-CLUTCH  
34. 353-4916 [1] PLATE-CLUTCH  
35. 353-4917 [1] PLATE-CLUTCH  
36. 481-6427 [1] PLATE  
37. 353-4922 [56] BUTTON-THRUST  
38. 454-8473 [2] RING-RETAINING  
39. 353-4930 [1] RING-RETAINING  
40. 353-4931 [1] RING-RETAINING  
41. 353-4932 [1] RING-RETAINING  
42. 353-4934 [1] RING-RETAINING  
43. 353-4935 [1] RING-RETAINING  
44. 353-4936 [1] RING-RETAINING  
45. 478-0048 C [2] RING-SEAL  
46. 353-4938 [1] GASKET  
47. 509-5767 C [2] RING-SEAL  
48. 353-4942 [2] PISTON  
49. 467-0186 [1] HOUSING AS  
49A. 353-4912 [1] BUSHING  
49B. 353-4913 [1] BUSHING  
50. 520-0122 [1] HUB-CLUTCH  
51. 353-4954 [1] WASHER-THRUST  
52. 353-4955 [5] PIN  
53. 353-4959 [1] HUB AS (SUPPLY)  
  4I-5668 [1] PLUG-ORIFICE  
54. 353-4963 [1] ROTOR-SENSOR  
55. 353-4966 [5] DISC-FRICTION  
56. 353-4968 [1] PLATE-CLUTCH  
57. 360-7401 [7] DISC-FRICTION  
58. 360-7403 [1] SPACER (120.5X131X16.5-MM THK)  
59. 509-9173 C [1] CARRIER AS  
59A. [1] BEARING-SLEEVE  
  289-4704 [8] PLUG  
60. 360-7414 [6] PIN-DOWEL  
61. 367-9370 [4] SPRING  
62. 367-9371 [1] PLATE AS  
  3H-2617 [1] PIN-SPRING  
63. 367-9372 [1] CARRIER AS  
63A. 353-4914 [1] BUSHING  
64. 367-9373 [1] CARRIER AS  
64A. 353-4915 [1] BUSHING  
65. 513-2420 C [1] GEAR AS-SUN  
65A. [1] BUSHING  
66. 367-9376 [2] PLATE  
67. 367-9384 [1] SEAL-O-RING  
68. 367-9385 [1] SEAL-O-RING  
69. 382-7511 [1] HUB  
70. 550-8164 [2] PIN  
71. 509-9176 C [1] HOUSING AS  
71A. 353-4911 [1] BUSHING  
72. 382-7515 [3] PLATE-CLUTCH  
73. 382-7516 [1] PLATE  
74. 382-7517 [4] PLATE-CLUTCH  
75. 382-7518 [1] PLATE  
76. 382-7523 [1] PISTON AS  
77. 382-7526 [1] GEAR-RING (75-TEETH)(113-TEETH)  
78. 385-3940 [3] DISC-FRICTION  
79. 385-3942 [3] DISC-FRICTION  
80. 511-8793 [2] PISTON-CLUTCH  
81. 473-6729 [1] HOUSING-CLUTCH  
82. 387-2964 [4] GEAR-PLANETARY (18-TEETH)  
83. 387-2965 [1] GEAR AS  
84. 387-2966 [1] PISTON  
85. 387-2993 [4] SHAFT  
86. 387-3008 [4] SHAFT AS  
87. 387-3009 [4] SHAFT AS  
88. 387-3010 [4] SHAFT AS  
    (EACH SHAFT AS INCLUDES)
  2A-3746 [1] PLUG-CUP  
89. 387-3018 [1] HOUSING-CLUTCH  
90. 387-3034 [1] PISTON  
91. 553-7191 [1] SHAFT  
92. 387-3048 [1] GEAR AS  
93. 425-5636 [1] GASKET  
94. 461-6155 [1] SHAFT AS-CENTER  
  4B-9784 [2] BALL  
95. 461-6161 [1] GEAR-SUN (23-TEETH)(23-TEETH)  
96. 004-1964 [1] SEAL-O-RING  
97. 538-7564 M [48] SCREW-TRUSS HEAD (M6X1X30-MM)  
98. 122-7748 [5] SPRING  
99. 150-3296 [1] RING-SEAL  
100. 165-0507 [1] RING-SEAL  
101. 1P-9216 [2] RING-SEAL  
102. 1S-6515 [1] RING-SEAL  
103. 1T-0234 [1] RING-METAL SEAL  
104. 238-4743 [6] WASHER (10.5X21X1.25-MM THK)  
105. 257-8652 [8] PIN-SPRING  
106. 2F-5721 [1] BALL BEARING  
107. 2S-0669 [4] BEARING  
108. 311-6130 [1] SEAL-O-RING  
109. 365-5640 [2] BEARING-CUP  
110. 365-5641 [2] CONE-BEARING  
111. 382-7527 [2] RING-RETAINING  
112. 3P-3743 [1] RING-RETAINING  
113. 3S-2708 [8] PIN-SPRING  
114. 3T-2508 [1] RING-SEAL  
115. 3W-1852 [2] RING-RETAINING  
116. 5M-0578 [8] BEARING AS-ROLLER  
117. 5M-2055 [16] BEARING-CAGED  
118. 5P-5423 [1] BEARING-ROLLER  
119. 6J-2244 [2] SEAL-O-RING  
120. 6P-8309 [1] RING-RETAINING  
121. 6S-1753 [1] RING-RETAINING  
122. 6T-0838 [1] RING-SEAL  
123. 6V-4249 M [6] BOLT (M10X1.5X50-MM)  
124. 6V-5217 M [8] BOLT (M8X1.25X20-MM)  
125. 6V-5839 [26] WASHER (11X21X2.5-MM THK)  
126. 6V-8001 [1] SEAL-O-RING  
127. 536-2019 M [11] BOLT-SOCKET HEAD (M8X1.25X35-MM)  
128. 6Y-2983 [2] RING-SEAL  
129. 7T-5987 [1] RING-SEAL  
130. 7X-2439 [1] RING-RETAINING  
131. 466-6259 [1] RING-RETAINING  
132. 8P-8744 [1] RING-SEAL EXTENSION  
133. 101-7400 M [12] BOLT-SOCKET HEAD (M10X1.5X110-MM)  
134. 8T-0644 M [26] BOLT (M10X1.5X90-MM)  
135. 8T-3293 [1] RING-RETAINING  
136. 9G-8718 [1] RING-SEAL  
137. 518-3168 [1] RING-SEAL  
138. 9M-1974 [10] WASHER-HARD (8.8X16X2-MM THK)  
139. 9N-1653 [16] SPRING  
140. 9X-2027 [12] WASHER (11X18X2-MM THK)  
141. 9X-2609 M [2] SETSCREW-SOCKET (M8X1.25X8-MM)  
  C   CHANGE FROM PREVIOUS TYPE
  M   METRIC PART
 
#SEBP68080416
 

490-8825: PLANETARY GP-TRANSMISSION

490-8825 PLANETARY GP-TRANSMISSION
S/N TJ91-UP
PART OF 490-8822 TRANSMISSION AR
Type 1
i06984528 SEBP6808
  For full view, you need register

Parts for your 740C ARTICULATED TRUCK:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 425-5636 [1] GASKET  
2. 488-6382 [1] RING-SEAL  
3. 459-1195 [1] BEARING-THRUST  
4. 1T-1597 [5] RING-SEAL  
5. 1T-1599 [2] RING-SEAL  
6. 4T-0528 [6] SPRING  
7. 6F-0155 [2] RING-METAL SEAL  
8. 6T-0248 [2] RING-SEAL  
9. 8E-8297 [16] DISC-THRUST  
10. 8E-8300 [8] DISC-THRUST  
11. 9M-2008 [1] RING-METAL SEAL  
12. 9U-9484 [1] RING-SEAL  
13. 269-6932 [1] BEARING-THRUST  
14. 271-3426 [21] SPRING-RETURN  
15. 285-9200 [8] DISC-THRUST  
16. 353-3637 [1] CYLINDER  
17. 353-3638 [1] GEAR-RING (83-TEETH)  
18. 353-3940 [1] HUB  
19. 353-3942 [1] SPRING-DISC  
20. 353-3952 [6] DISC-FRICTION  
21. 353-3954 [3] PLATE-CLUTCH  
22. 353-3956 [7] PLATE-CLUTCH  
23. 353-4873 [4] GEAR-PLANETARY (23-TEETH)  
24. 353-4884 [4] GEAR-PLANETARY (24-TEETH)  
25. 353-4888 [6] PLATE-CLUTCH  
26. 353-4890 [1] CARRIER-PLANETARY  
27. 353-4891 [4] GEAR-PLANETARY (30-TEETH)  
28. 353-4892 [1] GEAR-RING (85-TEETH)  
29. 353-4904 [1] HUB-CLUTCH  
30. 353-4907 [1] HUB-CLUTCH  
31. 353-4916 [1] PLATE-CLUTCH  
32. 353-4917 [1] PLATE-CLUTCH  
33. 353-4922 [56] BUTTON-THRUST  
34. 353-4930 [1] RING-RETAINING  
35. 353-4931 [1] RING-RETAINING  
36. 353-4932 [1] RING-RETAINING  
37. 353-4934 [1] RING-RETAINING  
38. 353-4935 [1] RING-RETAINING  
39. 353-4936 [1] RING-RETAINING  
40. 353-4938 [1] GASKET  
41. 353-4942 [2] PISTON  
42. 520-0122 [1] HUB-CLUTCH  
43. 353-4955 [5] PIN  
44. 353-4959 [1] HUB AS (SUPPLY)  
  4I-5668 [1] PLUG-ORIFICE  
45. 353-4963 [1] ROTOR-SENSOR  
46. 353-4966 [5] DISC-FRICTION  
47. 353-4968 [1] PLATE-CLUTCH  
48. 360-7401 [7] DISC-FRICTION  
49. 360-7403 [1] SPACER (120.5X131X16.5-MM THK)  
50. 360-7414 [6] PIN-DOWEL  
51. 367-9370 [4] SPRING  
52. 367-9372 [1] CARRIER AS  
52A. 353-4914 [1] BUSHING  
53. 367-9373 [1] CARRIER AS  
53A. 353-4915 [1] BUSHING  
54. 367-9376 [2] PLATE  
55. 367-9384 [1] SEAL-O-RING  
56. 367-9385 [1] SEAL-O-RING  
57. 382-7511 [1] HUB  
58. 550-8164 [2] PIN  
59. 382-7515 [3] PLATE-CLUTCH  
60. 382-7516 [1] PLATE  
61. 382-7517 [4] PLATE-CLUTCH  
62. 382-7518 [1] PLATE  
63. 382-7526 [1] GEAR-RING (75-TEETH)  
64. 385-3940 [3] DISC-FRICTION  
65. 385-3942 [3] DISC-FRICTION  
66. 387-2964 [4] GEAR-PLANETARY (18-TEETH)  
67. 387-2965 [1] GEAR AS  
68. 387-2966 [1] PISTON (CLUTCH)  
69. 387-2993 [4] SHAFT  
70. 387-3008 [4] SHAFT AS  
71. 387-3009 [4] SHAFT AS  
72. 387-3010 [4] SHAFT AS  
    (EACH SHAFT AS INCLUDES)
  2A-3746 [1] PLUG-CUP  
73. 387-3018 [1] HOUSING-CLUTCH  
74. 387-3034 [1] PISTON (CLUTCH)  
75. 387-3048 [1] GEAR AS  
76. 454-8473 [2] RING-RETAINING  
77. 461-6155 [1] SHAFT AS-CENTER  
  4B-9784 [2] BALL  
78. 461-6161 [1] GEAR-SUN (23-TEETH)  
79. 466-6259 [1] RING-RETAINING  
80. 467-0186 [1] HOUSING AS  
80A. 353-4912 [1] BUSHING  
80B. 353-4913 [1] BUSHING  
81. 553-7191 [1] SHAFT  
82. 476-6894 [1] HOUSING-CLUTCH  
83. 476-6895 [1] PISTON-CLUTCH  
84. 478-0048 [2] RING-SEAL  
85. 481-6427 [1] PLATE  
86. 487-9974 [1] HOUSING-CLUTCH  
87. 487-9975 [1] WASHER-THRUST  
88. [1] PISTON AS  
  467-7358 [1] PISTON-CLUTCH  
  510-4183 [1] PIN  
89. 490-8824 [1] PLATE AS  
  3H-2617 [1] PIN-SPRING  
90. 509-5767 [2] RING-SEAL  
91. 509-9173 [1] CARRIER AS  
91A. [1] BEARING-SLEEVE  
  289-4704 [8] PLUG  
92. 509-9176 [1] HOUSING AS (ROTATING)  
92A. 353-4911 [1] BUSHING  
93. 510-4903 [1] PISTON-CLUTCH  
94. 511-0210 [1] PLATE  
95. 511-8793 [2] PISTON-CLUTCH  
96. 513-2420 [1] GEAR AS-SUN  
96A. [1] BUSHING  
97. 004-1964 [1] SEAL-O-RING  
98. 538-7564 M [48] SCREW-TRUSS HEAD (M6X1X30-MM)  
99. 122-7748 [5] SPRING  
100. 150-3296 [1] RING-SEAL  
101. 165-0507 [1] RING-SEAL  
102. 1P-9216 [2] RING-SEAL  
103. 1S-6515 [1] RING-SEAL  
104. 1T-0234 [1] RING-METAL SEAL  
105. 238-4743 [6] WASHER (10.5X21X1.25-MM THK)  
106. 257-8652 [8] PIN-SPRING  
107. 2F-5721 [1] BALL BEARING  
108. 2S-0669 [4] BEARING  
109. 311-6130 [1] SEAL-O-RING  
110. 365-5640 [2] BEARING-CUP  
111. 365-5641 [2] CONE-BEARING  
112. 382-7527 [2] RING-RETAINING  
113. 3P-3743 [1] RING-RETAINING  
114. 3S-2708 [8] PIN-SPRING  
115. 3W-1852 [2] RING-RETAINING  
116. 5M-0578 [8] BEARING AS-ROLLER  
117. 5M-2055 [16] BEARING-CAGED  
118. 5P-5423 [1] BEARING-ROLLER  
119. 6J-2244 [2] SEAL-O-RING  
120. 6P-8309 [1] RING-RETAINING  
121. 6S-1753 [1] RING-RETAINING  
122. 6T-0838 [1] RING-SEAL  
123. 6V-4249 M [6] BOLT (M10X1.5X50-MM)  
124. 6V-5217 M [8] BOLT (M8X1.25X20-MM)  
125. 6V-5839 [26] WASHER (11X21X2.5-MM THK)  
126. 6V-8001 [1] SEAL-O-RING  
127. 536-2019 M [11] BOLT-SOCKET HEAD (M8X1.25X35-MM)  
128. 6Y-2983 [2] RING-SEAL  
129. 7T-5987 [1] RING-SEAL  
130. 7X-2439 [1] RING-RETAINING  
131. 8P-8744 [1] RING-SEAL EXTENSION  
132. 101-7400 M [12] BOLT-SOCKET HEAD (M10X1.5X110-MM)  
133. 8T-0644 M [26] BOLT (M10X1.5X90-MM)  
134. 8T-3293 [1] RING-RETAINING  
135. 8T-5093 M [2] BOLT-LOCKING (M8X1.25X25-MM)  
136. 9G-8718 [1] RING-SEAL  
137. 518-3168 [1] RING-SEAL  
138. 9M-1974 [10] WASHER-HARD (8.8X16X2-MM THK)  
139. 9N-1653 [16] SPRING  
140. 9X-2027 [12] WASHER (11X18X2-MM THK)  
141. 9X-2609 M [2] SETSCREW-SOCKET (M8X1.25X8-MM)  
  M   METRIC PART
 
#SEBP68080417
 

490-8825: PLANETARY GP-TRANSMISSION

490-8825 PLANETARY GP-TRANSMISSION
S/N TJ91-UP
PART OF 490-8822 TRANSMISSION AR
Type 2
i07424375 SEBP6808
  For full view, you need register

Parts for your 740C ARTICULATED TRUCK:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 425-5636 [1] GASKET  
2. 488-6382 [1] RING-SEAL  
3. 459-1195 [1] BEARING-THRUST  
4. 1T-1597 [5] RING-SEAL  
5. 1T-1599 [2] RING-SEAL  
6. 4T-0528 [6] SPRING  
7. 6F-0155 [2] RING-METAL SEAL  
8. 6T-0248 [2] RING-SEAL  
9. 8E-8297 [16] DISC-THRUST  
10. 8E-8300 [8] DISC-THRUST  
11. 9M-2008 [1] RING-METAL SEAL  
12. 9U-9484 [1] RING-SEAL  
13. 269-6932 [1] BEARING-THRUST  
14. 271-3426 [21] SPRING-RETURN  
15. 285-9200 [8] DISC-THRUST  
16. 353-3637 [1] CYLINDER  
17. 353-3638 [1] GEAR-RING (83-TEETH)  
18. 353-3940 [1] HUB  
19. 353-3942 [1] SPRING-DISC  
20. 353-3952 [6] DISC-FRICTION  
21. 353-3954 [3] PLATE-CLUTCH  
22. 353-3956 [7] PLATE-CLUTCH  
23. 353-4873 [4] GEAR-PLANETARY (23-TEETH)  
24. 353-4884 [4] GEAR-PLANETARY (24-TEETH)  
25. 353-4888 [6] PLATE-CLUTCH  
26. 353-4890 [1] CARRIER-PLANETARY  
27. 353-4891 [4] GEAR-PLANETARY (30-TEETH)  
28. 353-4892 [1] GEAR-RING (85-TEETH)  
29. 353-4904 [1] HUB-CLUTCH  
30. 353-4907 [1] HUB-CLUTCH  
31. 353-4916 [1] PLATE-CLUTCH  
32. 353-4917 [1] PLATE-CLUTCH  
33. 353-4922 [56] BUTTON-THRUST  
34. 353-4930 [1] RING-RETAINING  
35. 353-4931 [1] RING-RETAINING  
36. 353-4932 [1] RING-RETAINING  
37. 353-4934 [1] RING-RETAINING  
38. 353-4935 [1] RING-RETAINING  
39. 353-4936 [1] RING-RETAINING  
40. 353-4938 [1] GASKET  
41. 353-4942 [2] PISTON  
42. 520-0122 [1] HUB-CLUTCH  
43. 353-4955 [5] PIN  
44. 353-4959 [1] HUB AS (SUPPLY)  
  4I-5668 [1] PLUG-ORIFICE  
45. 353-4963 [1] ROTOR-SENSOR  
46. 353-4966 [5] DISC-FRICTION  
47. 353-4968 [1] PLATE-CLUTCH  
48. 360-7401 [7] DISC-FRICTION  
49. 360-7403 [1] SPACER (120.5X131X16.5-MM THK)  
50. 360-7414 [6] PIN-DOWEL  
51. 367-9370 [4] SPRING  
52. 367-9372 [1] CARRIER AS  
52A. 353-4914 [1] BUSHING  
53. 367-9373 [1] CARRIER AS  
53A. 353-4915 [1] BUSHING  
54. 367-9376 [2] PLATE  
55. 367-9384 [1] SEAL-O-RING  
56. 367-9385 [1] SEAL-O-RING  
57. 382-7511 [1] HUB  
58. 550-8164 [2] PIN  
59. 382-7515 [3] PLATE-CLUTCH  
60. 382-7516 [1] PLATE  
61. 382-7517 [4] PLATE-CLUTCH  
62. 382-7518 [1] PLATE  
63. 382-7526 [1] GEAR-RING (75-TEETH)  
64. 385-3940 [3] DISC-FRICTION  
65. 385-3942 [3] DISC-FRICTION  
66. 387-2964 [4] GEAR-PLANETARY (18-TEETH)  
67. 387-2965 [1] GEAR AS  
68. 387-2966 [1] PISTON (CLUTCH)  
69. 387-2993 [4] SHAFT  
70. 387-3008 [4] SHAFT AS  
71. 387-3009 [4] SHAFT AS  
72. 387-3010 [4] SHAFT AS  
    (EACH SHAFT AS INCLUDES)
  2A-3746 [1] PLUG-CUP  
73. 387-3018 [1] HOUSING-CLUTCH  
74. 387-3034 [1] PISTON (CLUTCH)  
75. 387-3048 [1] GEAR AS  
76. 454-8473 [2] RING-RETAINING  
77. 461-6155 [1] SHAFT AS-CENTER  
  4B-9784 [2] BALL  
78. 461-6161 [1] GEAR-SUN (23-TEETH)  
79. 466-6259 [1] RING-RETAINING  
80. 467-0186 [1] HOUSING AS  
80A. 353-4912 [1] BUSHING  
80B. 353-4913 [1] BUSHING  
81. 553-7191 [1] SHAFT  
82. 524-7954 C [1] HOUSING-CLUTCH  
83. 524-7955 C [1] PISTON-CLUTCH  
84. 478-0048 [2] RING-SEAL  
85. 481-6427 [1] PLATE  
86. 487-9974 [1] HOUSING-CLUTCH  
87. 487-9975 [1] WASHER-THRUST  
88. [1] PISTON AS  
  467-7358 [1] PISTON-CLUTCH  
  510-4183 [1] PIN  
89. 490-8824 [1] PLATE AS  
  3H-2617 [1] PIN-SPRING  
90. 509-5767 [2] RING-SEAL  
91. 509-9173 [1] CARRIER AS  
91A. [1] BEARING-SLEEVE  
  289-4704 [8] PLUG  
92. 509-9176 [1] HOUSING AS (ROTATING)  
92A. 353-4911 [1] BUSHING  
93. 510-4903 [1] PISTON-CLUTCH  
94. 511-0210 [1] PLATE  
95. 511-8793 [2] PISTON-CLUTCH  
96. 513-2420 [1] GEAR AS-SUN  
96A. [1] BUSHING  
97. 004-1964 [1] SEAL-O-RING  
98. 538-7564 M [48] SCREW-TRUSS HEAD (M6X1X30-MM)  
99. 122-7748 [5] SPRING  
100. 150-3296 [1] RING-SEAL  
101. 165-0507 [1] RING-SEAL  
102. 1P-9216 [2] RING-SEAL  
103. 1S-6515 [1] RING-SEAL  
104. 1T-0234 [1] RING-METAL SEAL  
105. 238-4743 [6] WASHER (10.5X21X1.25-MM THK)  
106. 257-8652 [8] PIN-SPRING  
107. 2F-5721 [1] BALL BEARING  
108. 2S-0669 [4] BEARING  
109. 311-6130 [1] SEAL-O-RING  
110. 365-5640 [2] BEARING-CUP  
111. 365-5641 [2] CONE-BEARING  
112. 382-7527 [2] RING-RETAINING  
113. 3P-3743 [1] RING-RETAINING  
114. 3S-2708 [8] PIN-SPRING  
115. 3W-1852 [2] RING-RETAINING  
116. 5M-0578 [8] BEARING AS-ROLLER  
117. 5M-2055 [16] BEARING-CAGED  
118. 5P-5423 [1] BEARING-ROLLER  
119. 6J-2244 [2] SEAL-O-RING  
120. 6P-8309 [1] RING-RETAINING  
121. 6S-1753 [1] RING-RETAINING  
122. 6T-0838 [1] RING-SEAL  
123. 6V-4249 M [6] BOLT (M10X1.5X50-MM)  
124. 6V-5217 M [8] BOLT (M8X1.25X20-MM)  
125. 6V-5839 [26] WASHER (11X21X2.5-MM THK)  
126. 6V-8001 [1] SEAL-O-RING  
127. 536-2019 M [11] BOLT-SOCKET HEAD (M8X1.25X35-MM)  
128. 6Y-2983 [2] RING-SEAL  
129. 7T-5987 [1] RING-SEAL  
130. 7X-2439 [1] RING-RETAINING  
131. 8P-8744 [1] RING-SEAL EXTENSION  
132. 101-7400 M [12] BOLT-SOCKET HEAD (M10X1.5X110-MM)  
133. 8T-0644 M [26] BOLT (M10X1.5X90-MM)  
134. 8T-3293 [1] RING-RETAINING  
135. 8T-5093 M [2] BOLT-LOCKING (M8X1.25X25-MM)  
136. 9G-8718 [1] RING-SEAL  
137. 518-3168 [1] RING-SEAL  
138. 9M-1974 [10] WASHER-HARD (8.8X16X2-MM THK)  
139. 9N-1653 [16] SPRING  
140. 9X-2027 [12] WASHER (11X18X2-MM THK)  
141. 9X-2609 M [2] SETSCREW-SOCKET (M8X1.25X8-MM)  
  C   CHANGE FROM PREVIOUS TYPE
  M   METRIC PART
 
#SEBP68080418
 

376-9337: POWER TRAIN AR

376-9337 POWER TRAIN AR
S/N LFN1-UP
PART OF 376-9262 COMMON AR
i07184412 SEBP6808
  For full view, you need register

Parts for your 740C ARTICULATED TRUCK:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
  204-2025 Y [1] SHAFT GP-REAR DRIVE  
    -OR-
  506-2965 Y [1] SHAFT GP-DRIVE (CENTER)  
  506-2966 Y [1] SHAFT GP-DRIVE (REAR)  
  369-3732 Y [1] MOUNTING GP-TRANSFER GEAR  
  369-3733 Y [1] MOUNTING GP-TRANSMISSION  
  369-3746 Y [1] AXLE AR-FRONT  
  369-3747 Y [1] AXLE AR-CENTER  
  369-3748 Y [1] AXLE AR-REAR  
  376-9731 Y [1] AFTERCOOLER GP-AIR  
  376-9734 Y [1] AIR CLEANER GP  
  376-9736 Y [1] LINES GP-AIR  
  376-9739 Y [1] LINES GP-FUEL  
  376-9744 Y [1] PUMP & MTG GP-TRANSFER GEAR  
  378-7627 Y [1] BREATHER GP-POWER TRAIN  
  378-7629 Y [1] LINES GP-TRANSMISSION OIL  
  378-7639 Y [1] LINES GP-POWER TRAIN COOLER  
    -OR-
  509-2300 Y [1] LINES GP-POWER TRAIN COOLER  
  378-7645 Y [1] LINES GP-PUMP  
  378-7655 Y [1] MOUNTING GP-ENGINE & XMSN  
  378-7676 Y [1] SHAFT GP-DRIVE (FRONT)  
    -OR-
  506-2963 Y [1] SHAFT GP-DRIVE (FRONT)  
  380-5802 Y [1] SHAFT GP-DRIVE  
    -OR-
  506-2964 Y [1] SHAFT GP-DRIVE (HITCH)  
  383-4134 Y [1] SHAFT GP-DRIVE (HITCH)  
  390-3707 Y [1] LINES GP-AIR CONDITIONER  
  390-5040 Y [1] LINES GP-HEATER  
  393-5591 Y [1] GUARD GP-BELT  
    -OR-
  540-3754 Y [1] GUARD GP-BELT  
  397-3815 Y [1] LINES GP-ENGINE OIL DRAIN  
  397-8037 Y [1] SHAFT GP-DRIVE (MAIN)  
    -OR-
  506-2962 Y [1] SHAFT GP-DRIVE (MAIN)  
  398-0969 Y [1] LINES GP-COOLANT  
  398-3886 Y [1] MOUNTING GP-PUMP (FUEL TRANSFER)  
  421-1925 Y [1] RADIATOR AR  
  423-8925 Y [1] LINES GP-AIR (ATAAC)  
  423-9505 Y [1] FILLER GP-POWER TRAIN OIL  
  436-6299 Y [1] FILTER & LINES GP-ENGINE OIL  
  491-1475 Y [1] GEAR GP-OUTPUT TRANSFER  
  353-4920 Y [1] TRANSMISSION AR  
    S/N LFN1-276
  518-9384 Y [1] TRANSMISSION AR  
    S/N LFN277-UP
  R   REMANUFACTURED PART MAY BE AVAILABLE
  Y   SEPARATE ILLUSTRATION
 
#SEBP68080419
 

376-9744: PUMP & MTG GP-TRANSFER GEAR

376-9744 PUMP & MTG GP-TRANSFER GEAR
S/N LFN1-UP
PART OF 376-9337 POWER TRAIN AR
i05976028 SEBP6808
  For full view, you need register

Parts for your 740C ARTICULATED TRUCK:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 436-6457 Y [1] PUMP GP-GEAR  
2. 1H-6227 [1] SEAL-O-RING  
3. 8T-4223 [2] WASHER-HARD (13.5X25.5X3-MM THK)  
4. 8T-4956 M [2] BOLT (M12X1.75X35-MM)  
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION

Information:

POWER TRAIN
TRANSMISSION GP
Operation and Maintenance Manual
Torque Converter, Transmission, and Transfer Gear Oil Filter - Replace
740C EJECTOR Articulated Truck
Torque Converter, Transmission, and Transfer Gear Oil - Change
740C EJECTOR Articulated Truck
Transmission and Transfer Gear Breather - Replace
740C EJECTOR Articulated Truck
Special Instruction
Procedure to Salvage the Slots for the Pin and Holes for the Reaction Dowel in Transmission Clutch Plates, Pistons, and Housings {3030, 3050, 3169, 3170, 3190}
Procedure to Salvage the Slots for the Pin and Holes for the Reaction Dowel in Transmission Clutch Plates, Pistons, and Housings {3030, 3050, 3169, 3170, 3190}
A Rework Procedure Is Now Available for Providing More Lubrication to the Transmission Clutch Number Three on Certain 700 Series Articulated Trucks {3030, 3160}
A Rework Procedure Is Now Available for Providing More Lubrication to the Transmission Clutch Number Three on Certain 700 Series Articulated Trucks {3030, 3160}
CX38 CL6 Top Hat Rework Conversion of Assemblies 367-9371 to 490-8824 {3030, 3160}
CX38 CL6 Top Hat Rework Conversion of Assemblies 367-9371 to 490-8824 {3030, 3160}
Service Letter-NACD
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C, AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C, AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C, AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C, AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 740C EJECTOR, 745C, AND 745C OEM ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 740C EJECTOR, 745C, AND 745C OEM ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION AFTER FAILURE ON CERTAIN 735C, 740C EJ, 745C, 740 EJ, AND 745 ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION AFTER FAILURE ON CERTAIN 735C, 740C EJ, 745C, 740 EJ, AND 745 ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR MAKE-UP TRUCK SUPPORT FOR TRANSMISSION REWORK ON CERTAIN 740C, 740X, 745 AND 745C ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR MAKE-UP TRUCK SUPPORT FOR TRANSMISSION REWORK ON CERTAIN 740C, 740X, 745 AND 745C ARTICULATED TRUCKS
Service Letter-Australia
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C, AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C, AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C, AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C, AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 740C EJECTOR, 745C, AND 745C OEM ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 740C EJECTOR, 745C, AND 745C OEM ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION AFTER FAILURE ON CERTAIN 735C, 740C EJ, 745C, 740 EJ, AND 745 ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION AFTER FAILURE ON CERTAIN 735C, 740C EJ, 745C, 740 EJ, AND 745 ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR MAKE-UP TRUCK SUPPORT FOR TRANSMISSION REWORK ON CERTAIN 740C, 740X, 745 AND 745C ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR MAKE-UP TRUCK SUPPORT FOR TRANSMISSION REWORK ON CERTAIN 740C, 740X, 745 AND 745C ARTICULATED TRUCKS
Service Letter-CFEL
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C, AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C, AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C, AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C, AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 740C EJECTOR, 745C, AND 745C OEM ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 740C EJECTOR, 745C, AND 745C OEM ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION AFTER FAILURE ON CERTAIN 735C, 740C EJ, 745C, 740 EJ, AND 745 ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION AFTER FAILURE ON CERTAIN 735C, 740C EJ, 745C, 740 EJ, AND 745 ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR MAKE-UP TRUCK SUPPORT FOR TRANSMISSION REWORK ON CERTAIN 740C, 740X, 745 AND 745C ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR MAKE-UP TRUCK SUPPORT FOR TRANSMISSION REWORK ON CERTAIN 740C, 740X, 745 AND 745C ARTICULATED TRUCKS
Service Letter-CSARL
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C, AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C, AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C, AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C, AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 740C EJECTOR, 745C, AND 745C OEM ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 740C EJECTOR, 745C, AND 745C OEM ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION AFTER FAILURE ON CERTAIN 735C, 740C EJ, 745C, 740 EJ, AND 745 ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION AFTER FAILURE ON CERTAIN 735C, 740C EJ, 745C, 740 EJ, AND 745 ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR MAKE-UP TRUCK SUPPORT FOR TRANSMISSION REWORK ON CERTAIN 740C, 740X, 745 AND 745C ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR MAKE-UP TRUCK SUPPORT FOR TRANSMISSION REWORK ON CERTAIN 740C, 740X, 745 AND 745C ARTICULATED TRUCKS
Service Letter-Americas
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C, AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C, AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C, AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C, AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 740C EJECTOR, 745C, AND 745C OEM ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 740C EJECTOR, 745C, AND 745C OEM ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION AFTER FAILURE ON CERTAIN 735C, 740C EJ, 745C, 740 EJ, AND 745 ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION AFTER FAILURE ON CERTAIN 735C, 740C EJ, 745C, 740 EJ, AND 745 ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR MAKE-UP TRUCK SUPPORT FOR TRANSMISSION REWORK ON CERTAIN 740C, 740X, 745 AND 745C ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR MAKE-UP TRUCK SUPPORT FOR TRANSMISSION REWORK ON CERTAIN 740C, 740X, 745 AND 745C ARTICULATED TRUCKS
Technical Information Bulletin
Performance Issues with 725, 730, 735, 740, and 745 Articulated Trucks{1000, 3030, 3101}
Performance Issues with 725, 730, 735, 740, and 745 Articulated Trucks{1000, 3030, 3101}
Improved Repair/Replace Processes are now in Place for the CX38 Transmission {0374, 3030}
Improved Repair/Replace Processes are now in Place for the CX38 Transmission {0374, 3030}
Plate and Friction Disc Failures May Occur Within Clutch Six of the Transmission Planetary on Certain C-Series Articulated Trucks {3054, 3160}
Plate and Friction Disc Failures May Occur Within Clutch Six of the Transmission Planetary on Certain C-Series Articulated Trucks {3054, 3160}
The Clutch Three Pilot Pressure Orifice May Become Blocked Within the Clutch Housing of Certain C-Series Articulated Trucks {3030, 3160, 3169}
The Clutch Three Pilot Pressure Orifice May Become Blocked Within the Clutch Housing of Certain C-Series Articulated Trucks {3030, 3160, 3169}
Long Wait Times for Transmission Parts Ordering for Articulated Trucks {3030, 7567}
Long Wait Times for Transmission Parts Ordering for Articulated Trucks {3030, 7567}
Specifications
Check Valve
735C, 745C and 740C EJECTOR Articulated Truck Systems
Planetary Carrier (Output Transfer Gear)
735C, 745C and 740C EJECTOR Articulated Truck Systems
Transmission Planetary
735C, 745C and 740C EJECTOR Articulated Truck Systems
Tool Operating Manual
M0074040: 509-5085 Lifting Tool Assembly {0374, 0599, 0629, 0632, 3023, 3159, 3160, 5363, 7000}
M0074040: 509-5085 Lifting Tool Assembly {0374, 0599, 0629, 0632, 3023, 3159, 3160, 5363, 7000}
Service Letter-China
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C, AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C, AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C, AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C, AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 740C EJECTOR, 745C, AND 745C OEM ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 740C EJECTOR, 745C, AND 745C OEM ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION AFTER FAILURE ON CERTAIN 735C, 740C EJ, 745C, 740 EJ, AND 745 ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION AFTER FAILURE ON CERTAIN 735C, 740C EJ, 745C, 740 EJ, AND 745 ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR MAKE-UP TRUCK SUPPORT FOR TRANSMISSION REWORK ON CERTAIN 740C, 740X, 745 AND 745C ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR MAKE-UP TRUCK SUPPORT FOR TRANSMISSION REWORK ON CERTAIN 740C, 740X, 745 AND 745C ARTICULATED TRUCKS
Service Letter-Asia
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C, AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C, AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C, AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C, AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 740C EJECTOR, 745C, AND 745C OEM ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 740C EJECTOR, 745C, AND 745C OEM ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION AFTER FAILURE ON CERTAIN 735C, 740C EJ, 745C, 740 EJ, AND 745 ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION AFTER FAILURE ON CERTAIN 735C, 740C EJ, 745C, 740 EJ, AND 745 ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR MAKE-UP TRUCK SUPPORT FOR TRANSMISSION REWORK ON CERTAIN 740C, 740X, 745 AND 745C ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR MAKE-UP TRUCK SUPPORT FOR TRANSMISSION REWORK ON CERTAIN 740C, 740X, 745 AND 745C ARTICULATED TRUCKS
Systems Operation
Graphic Color Codes
740C EJECTOR Articulated Truck Machine Systems
Power Train Electronic Control System
740C EJECTOR Articulated Truck Machine Systems
Power Train Hydraulic System
740C EJECTOR Articulated Truck Machine Systems
Transmission Planetary
740C EJECTOR Articulated Truck Machine Systems
Reuse And Salvage Guidelines
Procedure to Salvage the Slots for the Pin and Holes for the Reaction Dowel in Transmission Clutch Plates, Pistons, and Housings {3030, 3050, 3169, 3170, 3190}
Procedure to Salvage the Slots for the Pin and Holes for the Reaction Dowel in Transmission Clutch Plates, Pistons, and Housings {3030, 3050, 3169, 3170, 3190}
Reusability of Drive Train Gears {3002, 3159, 3256, 4055}
Reusability of Drive Train Gears {3002, 3159, 3256, 4055}
Transmission, Torque Converter and Relief Valve Bench Test Procedures Reference Manual Contents {3030, 3101, 3133}
Transmission, Torque Converter and Relief Valve Bench Test Procedures Reference Manual Contents {3030, 3101, 3133}
Identification of Non-Metallic Discs that are Used in Power Shift Transmissions {3030, 3155}
Identification of Non-Metallic Discs that are Used in Power Shift Transmissions {3030, 3155}
Transmission Clutch Plates and Disc Assemblies with Cellulose Friction Material {3030, 3155, 3190}
Transmission Clutch Plates and Disc Assemblies with Cellulose Friction Material {3030, 3155, 3190}
Transmission Clutch Plates and Disc Assemblies with Sintered Bronze Friction Material {3030, 3155, 3190}
Transmission Clutch Plates and Disc Assemblies with Sintered Bronze Friction Material {3030, 3155, 3190}
Transmission Clutch Plates and Disc Assemblies with F37 and F37X Friction Material {3030, 3155, 3190}
Transmission Clutch Plates and Disc Assemblies with F37 and F37X Friction Material {3030, 3155, 3190}
Specifications for Inspection of Driveline Fasteners {3030, 3101, 3159, 3253, 3258, 3278, 4050}
Specifications for Inspection of Driveline Fasteners {3030, 3101, 3159, 3253, 3258, 3278, 4050}
Identification and Applications of Transmission Clutch Plates and Specifications to Machine Reaction Faces for Power Shift Transmissions {3054, 3155, 3160, 3190}
Identification and Applications of Transmission Clutch Plates and Specifications to Machine Reaction Faces for Power Shift Transmissions {3054, 3155, 3160, 3190}
Transmission Reuse and Salvage Manual Contents {0374, 3030}
Transmission Reuse and Salvage Manual Contents {0374, 3030}
Clutch Ring Gears For All Power Shift Transmissions {3030, 3155}
Clutch Ring Gears For All Power Shift Transmissions {3030, 3155}
Procedure to Salvage Tang Slots on Transmission and Brake Pistons {0679, 3160, 4011, 4251}
Procedure to Salvage Tang Slots on Transmission and Brake Pistons {0679, 3160, 4011, 4251}
Repair of Transmission, Torque Converter, and Torque Divider Shafts {3000, 3063, 3100}
Repair of Transmission, Torque Converter, and Torque Divider Shafts {3000, 3063, 3100}
Reuse and Salvage of Transmission Components {3030}
Reuse and Salvage of Transmission Components {3030}
Procedure to Machine Damaged Transmission and Differential Yokes {3030, 3253, 3258}
Procedure to Machine Damaged Transmission and Differential Yokes {3030, 3253, 3258}
Repair of Reaction Dowel Holes in Transmission Clutch Housings {3030, 3155, 3169}
Repair of Reaction Dowel Holes in Transmission Clutch Housings {3030, 3155, 3169}
Thermal Spray Procedures for Clutch Housing Piston Bore {0679, 3160, 3169}
Thermal Spray Procedures for Clutch Housing Piston Bore {0679, 3160, 3169}
Thermal Spray Procedures for Clutch Piston Inside Diameter {0679, 3160, 3170}
Thermal Spray Procedures for Clutch Piston Inside Diameter {0679, 3160, 3170}
Thermal Spray Procedures for Transmission, Torque Converter and Torque Divider Shafts {0679, 0719, 3030, 3101, 3125, 3130}
Thermal Spray Procedures for Transmission, Torque Converter and Torque Divider Shafts {0679, 0719, 3030, 3101, 3125, 3130}
Thermal Spray Procedures for Transmission and Torque Converter Yokes {0599, 0679, 3001, 3030, 3101, 3160}
Thermal Spray Procedures for Transmission and Torque Converter Yokes {0599, 0679, 3001, 3030, 3101, 3160}
CX38 Transmission Pump Inspection Guideline {0374, 0599, 0700, 0722, 3030, 3066}
CX38 Transmission Pump Inspection Guideline {0374, 0599, 0700, 0722, 3030, 3066}
CX38 Transmission Case Inspection Guideline {0374, 0599, 0700, 0717, 0720, 3030, 3064}
CX38 Transmission Case Inspection Guideline {0374, 0599, 0700, 0717, 0720, 3030, 3064}
Index of Reuse and Salvage Guidelines for the CX38 Transmission {0374, 0599, 0700, 0722, 3030, 3065}
Index of Reuse and Salvage Guidelines for the CX38 Transmission {0374, 0599, 0700, 0722, 3030, 3065}
Contamination Control Guidelines
Proper Oil Changing Procedures {1000, 1308, 1316, 1325, 1348, 3000, 3004, 3005, 3030, 3064, 3067, 3080, 3081, 4000, 4001, 4050, 4051, 5050, 5056, 5068, 5095}
Proper Oil Changing Procedures {1000, 1308, 1316, 1325, 1348, 3000, 3004, 3005, 3030, 3064, 3067, 3080, 3081, 4000, 4001, 4050, 4051, 5050, 5056, 5068, 5095}
Obtaining Oil Sample for Analysis {1302, 1348, 3030, 3080, 3278, 4011, 4070, 5050, 5056, 5095, 7542}
Obtaining Oil Sample for Analysis {1302, 1348, 3030, 3080, 3278, 4011, 4070, 5050, 5056, 5095, 7542}
Service Letter-APD
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C, AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C, AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C, AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 745C, AND 740C EJECTOR ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 740C EJECTOR, 745C, AND 745C OEM ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION ON CERTAIN 735C, 740C EJECTOR, 745C, AND 745C OEM ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION AFTER FAILURE ON CERTAIN 735C, 740C EJ, 745C, 740 EJ, AND 745 ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR REWORKING THE TRANSMISSION AFTER FAILURE ON CERTAIN 735C, 740C EJ, 745C, 740 EJ, AND 745 ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR MAKE-UP TRUCK SUPPORT FOR TRANSMISSION REWORK ON CERTAIN 740C, 740X, 745 AND 745C ARTICULATED TRUCKS
PRODUCT SUPPORT PROGRAM FOR MAKE-UP TRUCK SUPPORT FOR TRANSMISSION REWORK ON CERTAIN 740C, 740X, 745 AND 745C ARTICULATED TRUCKS
Testing and Adjusting
Power Train Pressures
740C EJECTOR Articulated Truck Machine Systems
Transmission Oil Supply
740C EJECTOR Articulated Truck Machine Systems
Calibrations (Cat ET)
740C EJECTOR Articulated Truck Machine Systems
Visual Inspection
740C EJECTOR Articulated Truck Machine Systems
Bench Test Procedures
Transmission, Torque Converter and Relief Valve Bench Test Procedures Reference Manual Contents {3030, 3101, 3133}
Transmission, Torque Converter and Relief Valve Bench Test Procedures Reference Manual Contents {3030, 3101, 3133}
Bench Test Procedure for 735C, 740C, 745C, 740 Ejector, 745, and 740 GCArticulated Truck Transmission {3030, 3073, 3167}
Bench Test Procedure for 735C, 740C, 745C, 740 Ejector, 745, and 740 GCArticulated Truck Transmission {3030, 3073, 3167}
Troubleshooting
Transmission
735C, 740C EJECTOR and 745C Articulated Trucks
Transmission Clutch Slips
735C, 740C EJECTOR and 745C Articulated Trucks
Disassembly and Assembly
Transmission - Remove and Install
735C, 740C EJECTOR and 745C Articulated Trucks Power Train
Transmission Planetary - Assemble
735C, 740C EJECTOR and 745C Articulated Trucks Power Train
Speed Sensor (Transmission) - Remove and Install
735C, 740C EJECTOR and 745C Articulated Trucks Power Train
Transmission Planetary - Disassemble
735C, 740C EJECTOR and 745C Articulated Trucks Power Train
Transmission Planetary - Assemble
735C, 740C EJECTOR and 745C Articulated Trucks Power Train
Service Magazine
New Transmission Software Is Now Used on Certain C Series Articulated Trucks {3030, 4800, 4801, 7490, 7610, 7620}
New Transmission Software Is Now Used on Certain C Series Articulated Trucks {3030, 4800, 4801, 7490, 7610, 7620}
A New Clutch Piston Is Now Used on Certain 735C, 740C Ejector, and 745C Articulated Trucks {3030, 3160, 3170}
A New Clutch Piston Is Now Used on Certain 735C, 740C Ejector, and 745C Articulated Trucks {3030, 3160, 3170}
A New Carrier Assembly With a Sleeve Bearing, Rotating Clutch Housing and Seals are Now Used in Certain 700 C-Series Articulated Trucks {3030, 3160}
A New Carrier Assembly With a Sleeve Bearing, Rotating Clutch Housing and Seals are Now Used in Certain 700 C-Series Articulated Trucks {3030, 3160}
An Improved Transmission Pump is Now Available For Certain 700 C-Series Articulated Trucks {3030, 3066}
An Improved Transmission Pump is Now Available For Certain 700 C-Series Articulated Trucks {3030, 3066}
An Improved Inner Clutch Seal is Now Available For Certain 700 C-Series Articulated Trucks {3030, 3160}
An Improved Inner Clutch Seal is Now Available For Certain 700 C-Series Articulated Trucks {3030, 3160}
New Assembly Hardware is Now Available for the CX38 Clutch Housing on Certain 700 C-Series Articulated Trucks {3160}
New Assembly Hardware is Now Available for the CX38 Clutch Housing on Certain 700 C-Series Articulated Trucks {3160}
Improved Transmission Intermediate Speed Sensor Is Now Used on Certain 700 Series Articulated Trucks {1408, 1439, 3030, 3073, 3167, 3175}
Improved Transmission Intermediate Speed Sensor Is Now Used on Certain 700 Series Articulated Trucks {1408, 1439, 3030, 3073, 3167, 3175}
An Improved Pin is Now Used for Certain CX38 Transmission in Certain 700 Series Articulated Trucks {3160}
An Improved Pin is Now Used for Certain CX38 Transmission in Certain 700 Series Articulated Trucks {3160}
An Improved Stub Shaft is now Used for the CX38 Transmission in Certain 700 Series Articulated Trucks {3063, 3160}
An Improved Stub Shaft is now Used for the CX38 Transmission in Certain 700 Series Articulated Trucks {3063, 3160}
An Improved Transmission Planetary Is Now Available on Certain 700 C-Series Articulated Trucks {3030, 3160}
An Improved Transmission Planetary Is Now Available on Certain 700 C-Series Articulated Trucks {3030, 3160}
An Improved Transmission Planetary Is Now Used on Certain 700 Series Articulated Trucks {3030, 3160}
An Improved Transmission Planetary Is Now Used on Certain 700 Series Articulated Trucks {3030, 3160}
Automatic Retarding Control Recommendations For Preventing Elevated Brake Oil Temperatures On Certain Articulated Trucks {1901, 3030, 3120, 3142, 3168, 425R, 7490}
Automatic Retarding Control Recommendations For Preventing Elevated Brake Oil Temperatures On Certain Articulated Trucks {1901, 3030, 3120, 3142, 3168, 425R, 7490}

Caterpillar Parts SIS Catalog 740C :

Back to top
The names Cat, Caterpillar, John Deere, Komatsu, Volvo, Hitachi, Doosan, JCB, Hyundai or any other original equipment manufacturers are registered trademarks of the respective original equipment manufacturers. All names, descriptions, numbers and symbols are used for reference purposes only.
AVSpare.com is in no way associated with any of the manufacturers we have listed. All manufacturer's names and descriptions are for reference only. Cat® and Caterpillar® are registered trademarks of Caterpillar, Inc.